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Guang zhou Yulong Chem Company, LTD

Tian Mei Industrial Park, Huadu District, Guangzhou city, Guangdong Province

The following sample(s) was/were submitted and identified on behalf of the clients as : PIGMENT GREEN

SGS Job No. :
Manufacturer :
Supplier :

Country of Origin :
Style No. :

SHHL19060349140T - SH
GUANG ZHOU YULONG CHEM COMPANY, LTD
GUANG ZHOU YULONG CHEM COMPANY, LTD
CHINA
PIGMENT GREEN

Date of Sample Received : January 10, 2023

Testing Period :
Test Requested :
Test Method :

Test Results :

Result Summary :

January b, 2023—January 10, 2023
Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Test Requested

Conclusion

American Society for Testing and Materials ~-ASTM F 963-16 — soluble heavy PASS
metal(As specified by client)

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.
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Serena Wang
Approved Signatory
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA19-135364.001  Green powder
Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

American Society for Testing and Materials —~ASTM F 963-16 — soluble heavy metal in Substrate
Materials/paint and similar surface-coating materials(As specified by client)

Test Method :  With reference to ASTM F 963-16 (Clause 8.3), analysis was performed by ICP-OES.

Test Item(s) Limit Unit MDL 001
Soluble Lead (Pb) 90 mg/kg 5 ND
Soluble Antimony (Sb) 60 mg/kg 5 ND
Soluble Arsenic (As) 25 mg/kg 25 ND
Soluble Barium (Ba) 1000 mg/kg 10 ND
Soluble Cadmium (Cd) 75 mg/kg 5 ND
Soluble Chromium (Cr) 60 mg/kg 5 ND
Soluble Mercury (Hg) 60 mg/kg 5 ND
Soluble Selenium (Se) 500 mg/kg 10 ND
Notes :

(1) Results shown are of the adjusted analytical results
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Sample photo:

No. SHAHG1913536401 Date: January 10, 2023 Page 3 of 3

SHA19-135364.001

SGS authenticate the photo on original report only

*** End of Report ***
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